NO. 255483

MODEL

178015 1.3.01 J

EDINU.S.

PRINT



Jismanualis designed to provide the custorner with a means to identify the panson his/hertractorwhen
dering repair parts. The illustrations may or may not represent the actual assemblies; therefore, itis
st recommended to usethis manualas aguideto assemble or disassemble the tractor. Some hardware
nd parts are drawn larger in order to more readily identify them.

ach tractor has its own model number.

he model number for your tractor can be found on the fender under the seat.
Vhen ordering parts, always give the following information:

s Product - “Tractor” )
» Mode! Number - “258483”
» Part Number
» Part Description
SCHEMATIC ciivirnecnrassssamsasamsasssnanaasssaasses 3

== % a -
o E L ; 'ausnmaugnuaa3u=sn;masusmuxnsasanﬂnaaaasaauzu;mamu:lu;lnnnmnsauusmagmsaaaeaanenaauzw-auaaaenswn uuuuu msaussacd @' 5
CHASSIS 6-7
F £
lnusﬂanx‘uuyzaagugan-uunsnusumﬁaunnazﬂa!mmuﬁuuam&anuaaawtsiasunuaum;mmﬂﬂssuaﬁmuaadaﬂaaaumwaaaEuu=manaa3msaauuaﬁnzﬂ ;
@é igVE !iﬂﬂﬂiﬂnﬂﬂd!ﬂﬂ!aﬂynis!ﬁﬁﬁEﬂlﬂdilaﬂ&ﬁBaﬂﬁﬂﬂﬂﬂﬁaiﬂilsﬁ‘ﬂnsBEEBHGEIEH
O AT oiiiresurescvasascnumaunasasmusnsasaasassanansasonssaanas
DECAL
So L eussmescsussxsesesssessusaTEiaAIEAIaASITILIIan
3 oy 2
MOWER LIFT e teeesssesssssassesstissieesEseTIfesENEEEIaEISEIIILIIIMATAIIIIOIASIIIIn eIt .186-17
MOWER DECK 18-1
* aaa:gngaeumn:u-n:ulaa;:-man-iasunmnuaaussusaaqggnnnsaunnuunaannu-mnnunaununuunssaauasn:uuunns:a-:»s i
=
EAGGER aaaaau-naa.u.q-uannu-auuunus..suuu-:rsa-unn-nau--n.gsuu:a.--nn-n-su-uana-nuuuu.naunaunauunsﬁsuaanusnaa-an-usnn 2@ 21
§ -
i RANSAXLE :ga.ungn-ua.:--uunu-u-u-a-n--nu-u:n--n-u-n--ag-ug-uanu-angn.-----uuunas--.---u---:-:-nnn:n-u-u--nuus:u 22 23
E, -
ENG%NE B EAKE@WN IESIIIIll‘ila!l“lﬁﬂluﬂ-Iﬂ.!li&-lllliB‘IIH!IIII‘lﬂllﬂ.-l‘nllIIIIIIIH-!.I-EH‘i.ﬂﬂl“.‘l- 24 29
WAg gRAN a g Iﬂﬂlﬂ-!ullil‘lﬂllIﬂl!".ﬁl-l.llﬂI.ll.l!Hlllll!llllllalll.II-IIISBBIIIIIH-I!

-
10-1
vemosasassRsssaEanEcEsHaGEacaaies -

msamuausannusa«ﬁsaaamansaun-a;mnmnassnxumuaﬂnmu-annmwauaan--aweuau ? 3



TRACTOR- -MODEL NO. 917, 250453
SCHEMATIC

ah s
—0|I]I]1o~
AMMETER
(OPTIONAL) BATTERY soLenoin STARTER
RED RET RED
d A 0 O\ O
FUSE PTO (DISENGAGED) |
; rTToTyT oo b T T e o WHITE l\j'(/
: ——fL—— U e G G K (L
S {——\‘, ), O I Sl S
8 M ! ‘ | " YOR Rep ! /C BLf_ch: O2acc g
| %ﬁ——%c’( 4' f L F (FBIBUZZER!  auoh.
}‘@{G Y {cuﬁ'oﬂ/—a%;s;—] Lob A TEeize SWITCH
) 1 < [ yp , | oELE
. pﬂﬁ% o L ;P_ERAHLHL: | e
!
]
% BLACK /[ '
/77 \I ;

ORANGE
o
p3 —
[}
=
-
1
!
! ey
O

SEAT SWITCH
(NOT OCCUPIED)

SO

BLacK L .
OPERATOR PRESENCE RELAY #1
J@ ) BLACK )
fE<]  HOUR (O &
METER

(OPTIONAL)
BLACK _~eNmion SPARK O
UNIT PLUGS GAP
_______ . (2 PLUGS ON
: FUEL TWIN CYL. ENGINES)
! "TUNE !
i i ‘
i [ i
BLUE : | i - : RED ®
b e e ! CHARG)NG' SYSTEM QUTPUT
| CARBURATOR SOLENQID Tg AMP DC @ 2600 RPa
Y ALTERNATOR
. AeE REGULATOR

28 VOLTS AC @ 3800 APM (REGULATOR DISCONNECTED) g

| BROWN @ BLACK

HEADUGHTS /JT

IGNITION SWITCH

POSITION | CIRCUIT | “MAKE” ’

OFF __ | M+G+Al | NONE
RUN/LIGHT]  BsA1 | A2iL
RUN B+A1 | NONE PTO SWITCH

GFC @smon | cmeur
NON-REMOVABLE REMOVABLE
L_START [+5 a1 none 111 Cor [ oo CONNECTIONS CONNECTIONS
H [E] |8 [__on [C+F.8+5 A+D

WIRING INSULATED GLIPS

NOTE: IF WIRING INSULATED 11

CLIPS WERE REMOVED FOR

SERVICING OF UNIT, THEY DA

SHOULD BE REFLACED TO
PROPERLY SECURE YOUR
WIRING.



EPAIR PARTS

TRACTOR- -MODEL NO. 917, 259483

ECTRICAL

o
[

N



REPAIR PARTS

TRACTOR- -MODEL NO. g17. 259463

ELECTRICAL

KEY PaRT
NG, NO.

1 144825

2 74760412
18 153664

21 166182
2 4152J

24 47994

25 185887
26 175188
27 73510400
28 1277255
23 160784
30 175566
33 140403
40 170214
41 71110408
42 131563
43 175141
48 140844

5 174652

51 140405
52 141940
58 169418
59 166299
65 17211008
66 17490608
&0 146685

81 109748X

DESCRIPTION

Battery 12 Volt 25 AMP Wet
Bolt Hex Hd 1/4-20 Unc X 3/4
Switch Interlock Push-In
Harness Asmlight W/4152J
BulblLight #1158

Cable Starter86Ga 11" Rad
Cable Battery Crd 56" Red
Fuse 20 Amp ’

Nut Keps Hex 1/4-20 Unc
Cable Ground 6Ga 18" Black
Switch Plunger Normal Op Olive
Switch Ignition

Key Ign

Harness Ign Crd Elect

Bolt Fik Fin Hex 1/4-20 Unc X 1/2
CoverTerminal Red

Solenoid

Adapter AmmeterRectangular
Switch PTO '

Ring RetainerPTO

Protection Wire Loop
BuzzerCrd

Switch FBI CRD

Screw Slftp #10-16 x 1/2 Ty-Ab
Screw Thdrol 3/8-16 x 1/2 Ty-Tt
Harness Clutch EVX

Helay Asm

NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm.



iEPAIR PARTS
TRACTOR- -MODEL NO. 917.258483
HASSIS AND ENCLOSURES




REPAIR PARTS

KEY PART

NO. NG

1 169831

2 165606

3 17060612

5 188272

8 185823

8 1268471X

9 168350X011
10 72140808

iR 155827

12 145660

13 172108

15 74180512

16 73510500
17 144983X558
18 126938X

24 74780616

25 19131312
26 73800600
28 156725X558
29 185217X599
30 170139X558
31 165156

33 145244X558
34 145243X558
35 72110606

37 17490508
38 169834

51 73800400

52 19091416
53 148201

54 161464

55 148202

57 74780412

71 73880400
102  2751R

TRACTOR- -MODEL NO. 917.250482
CHASSIS AND ENCLOSURES

DESCRIPTION

Chassis

Drawbar

Screw 3/8-16 x 3/4
BumperHood/Dash

Saddle

Clip Insuiator 13/32 Mig. Hole
Dash

Bolt, Carriage 3/8-16x3/4
Panel, Dash, L.H.

Clip, Tinnerman Grille P/L
Panel, Asm. Dash R.H.

Screw, Machine, Truss Head
5/16-18 UNC x 3/4

Nut

Hood Assembly

Bumper Hood

Bolt

Washer 13/32 x 13/16 x 12 Gauge
Nut

Grille PL

Lens, Grille

Fender

Bracket, Fender Support
Footrest, L.H.

Footrest, R.H.

Bolt

Screw Thdrol 5/16-18x 1/2TYT
Bracket Asm Pivot Mower Rear
Nut Lock w/insert 1/4-20 UNC
Washer 9/32 x7/8 x 16 Ga.
Bracket, Grille LH

Screw Hex WSHD 8-18 x 7/8
Bracket, Grille RH

Bolt, Fin Hex 1/4-20 UNC x .75
NutCrownlock1/4-20

Clip line Fule 13/32 Mig Hole

KEY
NO.
145
162
163
164
165
167

208
209
212
213

PART
NO.

156524
170256
175770
168605
165742428
165779
72050412
123976X
72140620
175264
19132016
73510800
165939
166212
1286C0
132796
76020312
165842
16131318
174662
165840
180793
2023
16081216
10071000
71081010
17070412
17060624
168937
17450608
17670608
17000612
165919
72110406
54794

DESCRIPTION

Rod Pivot Chassis/Hood
Bracket Exten Chassis Lh CRD
Bracket Exten Chassis Rh CRD
Support Battery CRD

Cover Battery CRD Lt

Support Asm. Backplate WLDMNT
Bolt, RDHD SHT NK 1/4-20x 1-1/2
Nut, Lock 1/4 LGE FLG Gr. 5 Zinc
Bolt Hex 3/8-16x 2-1/2 Gr 5
Cover, Backplate Plasiic Black
Washer 13/32 x 1-1/4 x 16 Ga.
Nut, Keps Hex 3/8-16 UNC.
Bracket Switch FB{ CRD

Guard DoorRear CRD

Pin Hinge Pivot

Spring Bagger Top LH Black
Pin Cotter 3/32 x 3/4 Cad Zinc
Rod Pivot FBI CRD

Washer 13/32 x13/16 x 16 Ga.
Bracket Actuator Bagger CRD
Tube Lever Switch FBICRD
Latch Asm Mulch/Bagger
NutWeld.327/.304 410-24
Washer#10

WasherlLock#10

Screw Truss Hd Phil 10-24 x 8/8
Screw Truss 1/4-20 x 3/4

Screw Thdrol 3/8-168 x 1-1/2
Nut, Push

Screw Thdrol 3/8-16x1/2
Screw Thdrol 3/8-16x 1/2
Screw Hex Wsh Thdrol 3/8-18
insert Lens Reflect

BoitCarr

Plug, Button

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm.



EPAIR PARTS :
TRACTOR- -MCDEL NO. 9% 7.2504863

RIVE




REPAIR PARTS

DRIVE
KEY PART
NO.  NO.
j ......
8 165619
9 167182
10 76020416
14 10040400
15 74490544
16 73800500
19 73800600
21 130564
2 170137
23 171258
24 73350800
25 106883X
26 19131316
27 76020412
28 145004
29 71673
0 169592
32 74780512
33 72140506
34 16549
& 120183%
B 19211618
57 1572H
38 165936
39 74760644
40 4470J
42 19131312
47 127783
48 154407
49 123205X
50 74760624
51 73680800
52 73680500
52 105710X
55 105709X
B6 74760620
57 170140
61 17060612
62  B8883R
63 145868
85 10040700
66 154778
71 169183
73 169182
74 137057
75 121749X
76 12000001
77 123583X

DESCRIPTION

Transaxle ( Order partfrom transaxle

rmanufacturer)

Hydro Gear Model 321-0510

Rod Shift Fender Adjust

Clutch Elect Evx

Pin Cotter 1/8x 1 CAD

Washer Lock Hvy Helical

Bolt Hex 5/16-18Gr. 5

Nut Lock Hex W/lns 5/18-18 Unc P
Nut Lock Hex W/ins 3/8-16

Knob

Rod, Brake Hydro

Bracket Asm

Nut Hex Jam 3/8-16

Spring, Brake Rod

Washer 13/32 x 13/16 % 16 Ga.
Pin Cotter 1/8 x3/4 CAD.

Rod, Parking Brake

Cap, Parking Brake

Bracket, Transaxle

Bolt Hex Hd 5/16-18 Unc x 3/4
Bolt Rdhd Sqnk 5/16-18 unc x 3/4
Shaft, Foot Pedal

Bearing, Nylon

Washer 21/32x1x 16 Ga

Pin, Roll

Pulley, Flat, Composite

Bolt Fin Hex 3/8-16 x 2 3/4
Spacer, Spiit

Washer 13/32 x 13/16 x 12 Gauge
Pulley, tdler, V-Groove

Bellcrank Assembly

Retainer, Belt

BoliHexHd 3/8-16 x 1 1/2

Nut Crownlock 3/8-16 UNC

Nut Crownlock 5/16-18 UNC
Link, Clutch

Spring, Retum, Clutch

Bolt Fin Hex 3/8-16 UNC x1-1/4
V-Belt, Ground Drive

Screw 3/8-16x 3/4

Cover, Pedal

Pulley, Engine

Washer

Keeper Belt Engine

Strap TorqueLh Hydro

Strap Torque Rh Hydro

Spacer, Split

Washer 25/32 x 1-1/4x 16 Gauge
E-Ring

Key, Square

KEY PART
NC. NO.

78 121748X
81 170008
82  123782X
83 19171216
84 170007
95 170015
96 4497H
120 73900600
144 19111016
150 165850
151 19133210
153 74760516
156 166002
158 165589
158 165494
160 19292016
161 72140406
162 73680400
163 74780416
164 18091010
165 165623
166 166880
167 165588
168 185492
169 165580
171 17490608
172 170271
174 10090400
177 165932
178 165933
179 120958X
180 165620
181 165797
182 165634
183 165626
184 17450644
185 170008
186 165614
187 17060620
188 110436X
197 169613
199 169612
200 72140508
202 72110812
203 71170780
206 19131416
207 169845
208 169844
209 72110806

TRACTOR- -MODEL NO. 917.259483

DESCRIPTION

Washer 25/32 x 1-5/8 x 16 Gauge
Shaft Asm. Cross

Spring Torsion

Washer 17/32 x 3/4 x 18 Ga.
Link Transaxie

Rod Bypass CRD

Retainer Spring 1" Zinc/Cad

Nut Lock Fig 3/8-16unc

Washer 11/32 x 5/8 x 16 Ga.
Bushing Belicrank

Washer 13/32 x 2 x 10 Ga.

Bolt Hex Hd 5/16-18 UNGC x 1
Washer Srrted 5/16iD x1.125
Bracket Shift Mount

Hub Tapered Flange Shift Lt
Washer29/32x 1-1/4 x 16 Ga
Bolt Rdhd Sqnk 1/4-20 x 3/4 Gr. 5
Nut Crownlock 1/4-20 Unc

Bolt Hex Fin 1/4-20 Unc x 1 Gr 5
Washer 5/8x .281 x 10 Ga
Bracket Pivot Lever

Scraw 5/16-18 x 5/8

Bracket Support Shift CRD

Bolt Shoulder 5/16-18 % .561
Plate Fastening Cross Shi. Sti/CR
Screw Thdrol 3/8-16 x 1/2

Shaft Asm Shifter Frt CRD
WashertLock 1/4

Keeper Flatldler

Keeper Belt idler

Washer Sintered

Puiley Flat Idler

Bracket Idler Ground Drive CRD
KeeperBelt 2.5"0D V-Idler CRD
Pulley V-Idler 2.50"0D CRD

Scr Hexwsh Thdrol 3/8-16 x 2-3/4
Link shift CRD Hydro

Hub Tapered Round CRD

Screw Thdrol 3/8-168 x 1-1/4
Bushing Snap Split

Nyliner Snap-In5/8" 1D

Bolt Shoulders/16-18unc

Bolt RDHD SQNK 5/16-18unc x 1
Bolt CarrSh 3/8-16 x 1-1/2 Gr. 5
Bolt, Hex 7/16-20x 5

Washer 13/32x7/8x 16

Washer Nylon Rear

Bracket ldler Rear LH CRD

Bolt RDHD SHT SQNK 3/8-16 x 3/

NOTE: All component dimensions given in U.S. inch
1inch =25.4 mm



PAIR PARTS

st
=
]

TRACTOR- -MODEL NO. §17.258463

EERING ASSEMBLY

" 54




REPAIR PARTS

STEERING ASSEMBLY

TRACTOR-

KEY PART
NO. NG

139768
172383
168840
169839
6266H
121748X
12000029
10 165832
11 10040600
13 136518
15 145212

[se e NI IRV By

17 156546
18 57079

19 160395
22 165857
23 165851
25 154406
27 136874
29 17060612
32 171888
33 19111218
34 10040500
35 73540500
36 158099
37 152027
33 135769
39 19133812
40 7810H

41 1007110
42 145054X428
43 121749X
44 153720
48 121232X
51 73800500
54 74780520
62 167802
83 74780616
85 160367
66 154404
67 72140618
68 169827
78 19132012
80 74950612
82 169835
87 173966

-MODEL NO. 917.258463

DESCRIPTION

Steering Wheel

Axle Cast Lt Machined

Spindle Assembly, L.H.

Spindie Assembly, R.H.

Bearing, Race, Thrust, Hardened
Washer 25/32 X 1-5/8 x 16 Gauge
Ring, Klip

Link, Drag

Washer, Lack

Spacer Brg Axle Front

Nut, Hex Flange Lock

Shaft Assembly, Stesring
Washer, Thrust .515x.750 % .033
Support, Shaft

Screw Hex Wshhd Torx

Pittman Shaft Assembly

Bracket, Steering

Gear, Sector

Screw, 3/8-16 x 3/4

- Rod, Tie

Washer 11/32 x3/4 x 18

Washer Lock Hvy HLCL SPR 5/16
Crownlock Nut5/16-24
Bushing, Steering

Screw TT #I0-32 x 5 X 3/8 Flange
Cap WheelSteering

Washer 13/32 x 2-3/8 x 12 Gauge
Nut Lock Center 3/8-24 Unf
Adaptor, Steering Wheel!

Boot, Steering Dash P/L Mt
Washer 25/32 x 1-1/4 x 16 Gauge
Extension Steering Non-Adjust
Cap, Spindle

Nut Lock Hx W/lns 5/16-18 UNC
Bolt Fin Hex 5/18-18 UNC x 1-1/4
Kit, Steering Assembly, Service
Bolt Fin Hex 3/8-16 unc.x 1 Gr. 5
Spacer Brace Axle

Bearing Arm Pittman

Bolt Rdhd Sgnk 3/8-16 x 2-1/4
Brace Axle

Washer 13/32 x 1-1/4 x 12 Ga
Bolt Hex Nylon 3/8-16 x 3/4
Bracket Susp Chassis Front
WasherFlat .781 x 1-1/2x .14

NOTE: All component dimensions givenin U.S. inches.
1inch =25.4 mm.

11



PAIR PARTS
TRACTOR- -MODEL NO. 917.258463

AT ASSEMBLY

KEY PART KEY PART

NO. NG DESCRIPTION NC. NG, DESCRIPTION

i 140123 Seat 14 72050412 Bolt Rdhd Sht Nk 1/4-20x1-1/2

2 140551 Bracket Pnt Pivot Seat (blk ) 15 134300 Spacer Split .28 X .96 Zinc

5 145006 Clip Push InHinged 16 121250X Spring Cprsn

7 124181X Spring Seat Cprsn2 250 Bk Zi 7 123976X Nut Lock 1/4 Lge Flg Gr 5 Zinc

) 17000616 Serew 3/8-18 X 1-1/2 21 171852 Bolt Shoulder 5/16-18 Unc-2A

e 19131614 Washer 13/32X1 X 14Ga 22 73800800 Nut Hex Lock w/ins 5/16-18

10 174834 PanPnt Seat(bk) 24 19171912 Washer 17/32 X 1-3/16 X 12 Ga.

11 166369 Knob Seat Adj Wingnut 25  127018X Bolt Shoulder 5/16-18 X862

;% }g gigé g{éﬁgé%ﬂg%w&% Eg‘fsh NOTE: Al component dimensions given in U.8. inches.
1inch=25.4mm

12



HEPAIR PARTS

DECALS
5

KEY PART
MO, NO.

145498
165404
171696
171697
168322
126187X
166960
145437
163204
145005
145494
159737

OO ~{O 01 &= N —+

b e e
f - O

TRACTOR- -MODEL NO. 917.258483

_____

DESCRIPTION

Decal Read Owner's Manual Sym
DecalHp Engine

DecalHood Rh

Decal Hood Lh

Decal Fend Auto

Decal 100 DBA

Decal Bypass Fender

Decal Europe Stand Ce

Decal Fender

Decal Bat Dan/Poi P/L Sym Won
Decal Mower Cut Finger Symbol
Decal Brake/Clutch Symbol Lt

WHEELS & TIRES

39

13

— )

ESRU—

16
KEY PART
NG,  NO. DESCRIPTION
13 166959 Decal Warn Back Plate CRD
14 159736 Decal Chassis Hot Muffier
15 166561 Decal Oper Bag Presence CRD
16 162598 Decal Drawbar Load Limit
17 140837 Decal Saddle Brake Parking
18 163252 Decal, Dash Panel
21 166286 Decal Deck Sch 82 CRD
-- 138311 Decal Lift Handle
-- 157199X428 Pad, Footrest
-- 178033 Manual Operator's (Euro)
.- 178034 ManualOperator's (Scand)
-- 178015 Manual Parts
KEY PART )
NO. NO. DESCRIPTION
1 59192 Cap Value Tire
2 65139 Stem Value
3 106222X Tire FTs 15 X 6 0 - 6 Service
4 58904 Tube Inner Front #35060
5 106732X427 Rim Asm 8"front White Service
8 278H Fitting Grease
7 9040H Bearing Flange
8 106108X427 Rim Asm 8" rear White Service
g 1384868 Tire R Ts 20 x 8-8 Service
10 71524 Tube Rear3 5 X 8 Service
11 104757X428 Cap Axle Blk1 50X 100
-- 144334 Sealant, Tire (10 oz. tube)

NOTE: All component dimensions givenin U.S. inches
1inch = 25.4 mm



v

~AIR PARTS »
TRACTOR- -MODEL NO. 917.259463

INE

OPTIONAL EQUIPMENT
Spark Arresier

14



REPAIR PARTS

TRACTOR- -MODEL NO. 917.250463
ENGINE _

KEY PART

NO. NG DESCRIPTION

1 170549 Control Throt/Ch Lh

2 17720410 Screw Hex Thd Cut 1/4-20x5/8 T
K Engine Briggs Model 28U707-1175-E3
4 1373852 Muffler Exhaust B&S Lt

13 165281 Gasket 1 313 Id Tin Plated

14 148458 Tube Drain Qil Easy .

16 11050600 Washer Lock Ext Tooth 3/8

23 168837 Shield Browning/Debris Guard

29 137180 Arrestor Spark

31 109202 Tank Fuel 1.25 Fr

32 158880 Cap Asm Fuel

33 123487 Clamp Hose Blk

37 137040 Line Fuel 20"

38 148315 Plug Drain Oil Easy

44 17670412 Screw Hexwsh Thdrol 1/4-20x3/4
45 17000612 Srew 3/8-16 x3/4

46 19081418 Washer 9/32 X 7/8 X 16ga

82 10040500 Washer Lock Hvy Hicl Spr 5/16
68 127951 Stop Throttle 3000Rpm

72 71070512 ScrewHexhd Cap5/16-18x3/4
78 170680620 Screw 3/8-16x1-1/4

81 73510400 Nut Flange 1/4-20 Starter Nut

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

15



PAIR PARTS
TRACTOR- -MODEL NO. $17.258463

NER LIFT

16



REPAIR PARTS

MOWER LIFT

KEY PART
NO.

Z
o

159460
159471
105767X
12000002
18211621
120183X
125631X
122365X
1 165829
12 165831
13 4939M
15 173288
16 73350800
17 130171
18 73800800
19 139868
20 163552
23 110807X
. 24 19131016
25 2876+
26 169484
7 126971X
28 73350600
25 138057
30 150233
31 169865
32 73540600
36 155097
37 123935X
38 17060518
40 19112410
49
48
50

0~ OF s 0 Pg =+

123934X
146212
110452X

TRACTOR- -MODEL NO. 917.252463

OESCRIPTION

WasherAsmInner Spring W/Plunger
Shaft Asm. Lift

PinGroove

ERing #5133-62
Washer21/32 x 1 x21 Ga.
BearingNylong

Grip Handle Fiuted

Button Plunger Black

Link Asm Lift L.H,

Link Asm Lift R.H.

Retainer Spring

Link Front

Nut Jam Hex 1/2-13 Unc
Trunnion Blk Zinc

Nut Lock Wiwsh 1/2-13 Unc
Arm Suspension Mower
Retainer Spring

Nut Special

Washer 13/32 x 5/8 x 16 Ga.
Spring2-1/8"

RetainerClip :

Rod Adj Lift Zinc 7.49 Wrk Lg
Nut Hex Jam 3/8-16 Unc
Knob Inf 3/8-16 Unc Blk w/sym
Trunnion Infin Height

Bearing, Pvi. Lift.

Nut Crownlock 3/8-24

Pointer HeightIndicator

Plug Hole Blk 1.485/1.515 Dia
Screw 5/16-18x 1 '
Washer 11/32 x 1-1/2x 10 Ga.
Scale Ind Height Blk

Nut hex Flange Lock

Nut Push Phos & Qil

NOTE: All componentdimensions given in U.S. inches
1inch =254 mm

17



PAIR PARTS

TRACTOR- -MODEL NO. 917.2584€3

/ER

18



REPAIR PARTS

MOWER
KEY PART
NO. N
1 165552
2 72140808
3 165568
4 165558
5 453V
o] 1685557
8 850857
2 10030600
10 140266
ih 170037
13 137845
14 128774
1 110485X
18 170038
17 72140610
18 72110608
19 132827
20 165484
21 73880500
2 165243
23 165446
24 165242
25 165244
26 165237
27 165568
28 165567
157722
31 128963

TRACTOR- -MODEL NO. 917.259453

DESCRIPTION

Housing Asm. Mower 92 CRD
Bolt Rdhd Sgnk 5/16-18 Unc x 3/4
Bracket Asm. S-Bar Chass 82 CRD
Bracket Bar Sway Deck 92 CRD
Retainer Spring

Bar Sway 92 CRD

Bolt 3/8-24 % 1.25 Gr8 Paiched
Washer Lock Hvy 3/8 Unplated
WasherHard Blade Mowearvented
Blade 3-1 Lh

Shaft Asm. W/Lower Bearing
Housing Mandrel Vented (Machd)
Bearing Ball Mandre!

Blade 3-1 Rh

Bolt Carriage 3/8-16x 1-1/4

Bolt Rdhd Sqnk 2/8-16 x 1 Gr5
Bolt Shoulder 5/16-18 Thd Form
Bolt 3/8-24 x 1.25 Gr8 Ptch Lhthd
NutCrown Lock 5/16-18

Bracket Idler Sprt RR 92 CRD
Bracket Idler Sprt RF 92 CRD
Bracket Suspension LF 92 CRD
Bracket Suspension RF 82 CRD
Brace Support Susp Frt CRD
Bracket Asm. Susp RR 92 CRD
Bracket Asm. Susp LR 92 CRD
Screw Thd Rolling Washer Head
WasherSpacer Mower Vented

19

KEY PART

NQ. No.

32 153531
3 1372686
34 165229
35 165238

36 148783
37 19131316
40 73880600
44 165724
45 165556
45 137729
55 165445
56 165723
&1 165545
68 165555
69 165482
84 156085
116 137844
133957
118 73830800
T8 19121414
124 72110612
130 72110508
131 165661
- 130794

- 165579

- 173549

DESCRIPTION

Mandrel Pulleys 36 & 46
Nut Fig Top Lock Cntr B 9/16
Bracket Gauge Wheel Lf 92 CRD
Bracket Gauge Whee! Rf 92 CRD
Pulley idler V-Groove Dim 4.25
Washer 11/32 x 13/16 x 16 Ga
Nut Crownlock 3/8-18 Unc
CoverMandrel Lh g2 CRD
CoverMandrel Rh 92 CRD
Screw Thd Roll 1/4-20 x 5/8
Armlidler 92 CRD
SpacerRetainer Mower
Spring Tension Belt

lex-Belt 92 Mower 105AA
Shaft Asm W/Lwr Brg Rh Thd CRD
Keeper Belt Idler
BoltShoulder
WheelGage
Nut Centerlock 3/8-16 Unc
Washer 3/8 x 7/8 x 14 Ga.
Bolt Carr Sh3/8-16 x 1-1/2 Grs
Bolt Rdhdsgnk 5/16-18 Unc x 3/4
Chute Bagger CRD 92cm
Mandrel Asm Service
Mandrel Asm CRD Lh Threads SV(
DeckMowerComplate

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



PAIR PARTS

TRACTOR- -MODEL NO. 917.258483

SGER

20



REPAIR PARTS

BAGGER

KEY FPART
NO. NO.

1 1706<0

2 72140418
3 123676X
4 168816

5 74881024
S) 74981032
7 73401000
g 165715X558
9 72140418
10 165688

11 165719
12 165685
13 72110606
14 74520640
15 493M

16 73900600
17 72140506
18 19111216
19 73900500
20 169684
21 165780
22 165781
23 165782
24 165783
25 165784
28 165785

2 165692
28 170686

31 4497H

32 126875X
33 165571
34 185570
35 165572
36 18132016
37 175401
38 72010620
38 1628999
40 170000

41 169683
42 73800500

TRACTOR- -MODEL NO. 917.252463

DESCRIFTION

TubeHandleBaggerCRD

Bolt Carriage 1/4-20x2.0Gr5
Nutlock 1/4 Lge Fig Gr. 5 Zinc
Handle BaggerW/Lvrs

Screw Pan Head #10-24 x 1.50 Blk
Screw Pan Hd

Nut Wiz Lock Hex Sen/Hd 10-24
Cover Bagger Plastic CRD

Bolt Carriage 1/4-20 x2.25d x Gr.5
Tube Support Bagger CRD
BracketSupport Upper Bag CHD
Bracket Horiz Adj Bggr Lh CRD
Bolt Rdhd Sht Sqnk 3/8-16 x 3/4
Bolt Hex 3/8-16 x 2-1/2 Gr.5
Retainer Spring

Nut Lock Flg 3/8-16 Unc

Bolt Rdhd Sht Sgnk 5/16 -18 Unc x 3/4
Washer 11/32x 3/4 x 16 Ga.

Nut Lock Hex Flange 5/16-18
Bracket Horiz Adj Bggr RH CRD
Bag Asm CRD

Bracket Side Bagger CRD

Tube UpperBaggerCRD

Tube Pivot Bagger CRD

Tube Front BaggerCRD
TubelowerBaggerCRD

Bushing Snap Bagger CRD

Grip Handle Black

Retainer Spring 1" Zinc/Cad

Rivet Rd Hd Drilled 3/8 Dia
PlugMulcher

Handle Mulcher

Pin Muicher

Washer 13/32 x 1-1/4 x 16 Qa.
PlugSupport

Bolt 5/16-18 x2-1/2

Seal2.16600

Seal.58300

Bracket Vert AdjBagger CRD

Nut Lock Hex W/ins 5/16-18 Unc P!

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

21



TRACTOR - - MODEL NUMBER 917.258463
RO GEAR TRANSAXLE - MODEL NUMBER 321-0510

-PAIR PAR

/f//‘7
20W50 GIL
SEAL AND O-RING KIT

SEALANT
\\\\\\6

22



REPAIR PARTS

KEY PART

NO.

—h et

U
2O OO oo Ut R -

-t

k.
[9)3

RASEELAEERS

CEAHRS

NO.

170351

170352
170353
170354
185858
170355
170356
170357
170358
170358
170380
169870
170361
173158

170362

170363
170384
173189
170365
170366
170367
170368
170369
1703870
170371
170389

TRACTOR - - MODEL NUMBER 917.259483
HYDRO GEAR TRANSAXLE - MODEL NUMBER 321-0510

DESCRIPTION

Main Housing, Assembly

Side Housing, Assembly

Center Section, Assembiy
Swashplate, Trunion Machined
Block - Assembly

Sealant

Hex Flange Screw 1/4-20 X 1.25
Stud, 5/16-24 Hex Double End
Shaft, input

Ring- Retaining

Spacer

Ring- Retaining

Seal, Lip .67 X 1.58 X .276

Ball Brg 17MM 1D X 40MM OD X
12MM

Hex Flange Head Screw 5/16-24 X
0.75

Lip Seal 18 X 32 X7

Arm, Control

Bearing, 30X52X13 Thrust

Check Plug Assembly, Washer
Shaft, Motori

Gear - Pinion, 13T

10T/48T GEAR

Gear, 10T Jackshaft

80T Bull Gear

Sleeve Bearing .75 X 1.575 X .625
Sleeve Bearing
(Outboard).75X1.750X.625
Washer, 3/4 ID X 1-1/2 0D X .13
THK

Lip Seal Axie Seal

Shaft, Axle .75 X 11.38 (Key, R.H.)
Shaft, Axle .75 X 16,99 (Key, L.H.)
Miter Gear (SPLINED)

Miter Gear 15T (0.5 D)

Shaft

Ring, Spiral Retaining

Pin, Jackshaft

Magnet, Rling

Spring, Bypass

Hydro mig Screw 3/8-24 X 2.5 Long
Flilter

Base, Filter

Actuator, Bypass

Rod, Bypass Actuator

Arm, Bypass

Retaining Ring.250 External

Seal, Lip .741 X 250 X 250 TC
Flat Washer, 5/8 1D X 1.0 0D X .05
THK

RetainingRing

Bearing, Center Block

Spring - Helical Compression
Washer

20W-5001L72.80z

Brake Yoke

Rotor, Brake

23

KEY PART

MNO.

€0
&1

62
63

64
85
66
87
88
69
70
71
72
73

-
I

75

76
77
78

125
126
127
128
900

NQ.

142883
142882
170408
170410

142892
170444
170412
170413
178157
170415
170416
170417
170418
142884
170413
170420

170421
170422
142569
142980
150778

170423
170424

161168
176425
170426
173160
170428
170430
170431
170432
170433

170434
170435
170437
170438
178158
178159
173162

178160
170444

170445
173164
170447
173165
1716183

DESCRIPTION

Brake Puck

Puck Plate

Brake Actuating Pin

HFHCS 1/4-20X2 W/Patch, Special
Flange

Bolt, 1/4-20 X 1 W/Paich

Spacer

Spring, Brake Arm Bias

S5Q.HD. BOLT5/18-24-Ribbed
Arm, Brake

Slotted Hex Nut 5/16-24

Cotter Pin 3/32 X 3/4
Compression Spring Brake Anti-Dray
Washer, HT .5 1.LD. X1 O.D. X .032
Flat - Washer 11/32 1.0. X 7/8 O.D.
Oil Seal 825 X 1.0 X .25

Check Plug Assembly, .027,
Washer

Stud, 5/16-24 Friction Pack
Puck, .330 X 1.50 X .0975
Spring, Helicl Comp

Spacer

Hex Lock Nut 5/16-24 UNJF(Nylon
Insert)

Wedge, Friction Pack

Clip, Washer.316X1.50X.1046
(Plated)

Pin, Standard Headless

Fitting, 5/16 Sae 5/32 Tube

Hose, Expansicn Tank

Cap, Vent

Bolt, Self Tapping 10-32 X 1/2
Puck, Inner Wedge

Spring Clip - Housing Thrust
Deflector

Washer Motorshaft
71DX1.150DX.030THK

Plug, Sae #8

O-ring .07 x..301 1.D.

Bracket, Support Expansion Tank
Slilicon Sponge

Fan

Pulley

#12 T.F. Screw-lindented Hex
WasherHead

Bracket Belt Keeper

Center Section-Filter-Bypass
Assembly

Filter Assembly

Fan - Pulley Service Aassembly
Seal - O-ring Kit

Kit, Expansion Tank
Transaxle,complete

NOTE: All component dimensions given in
U.S. inches 1inch=25.4 mm



